MODEL 318
THREAD TRIMMER SERIES

TC" Needie and Bobbin (top AnD BoTTOM) Thread Trimmer
A w Automatic Reverse Function

R = Reverse Lever o

L = Automatic Foot Lift } (B2t cTRic opERATED

-

2121839-141



HOW TO USE THIS PARTS CATALOGUE

This parts catalogue has been made up on the basis of the data of FEB. 1981.

The order placed with an abbreviated part number is not acceptable. Be sure to place an

order with the full REF. No. with parts name.
forex. (correct) AD 209B Thread take-up lever ass’y

{wrong) 209 Thread take-up lever ass’y

If the following symbol is provided in the remarks column, refer to the parts catalogué in

accordance with the explanation of the symbols below.

*

this symbol differs according to sewing materials, refer to the column of the optioﬁ'ai o

parts.

The parts are subject to change without prior notice.

The symbol means the special part for the series model. Since the part maked witﬁ_




= R

CONTENTS
=]
page
. 'H: *i F_:'a {%\ ......................................................... 2
Specification
. $ 17_t Eg] 1%\ ......................................................... 4
Machine Body Component Parts
) _télﬁ . ﬁﬁ'ﬁ . %E“/Fﬁfﬁ .......................................... 8
Top Shaft, Needle Bar, Take-up Lever
. ?ﬁl . %_}:/7_551%:\ ...................................................... 10
Presser Bar, Knee Lifter :
TR« THHRE{TR +oovvoveevreeeer oo 14
Vertical Shaft, Lower Shaft
L KT e ETRFRUER G v 16
Feed Rock Shaft, Feed Lifting Shaft
%/E\l 7&3 F;a 1%\ ......................................................... 20
Oil Lubrication
LS ) U B TR s 29
Thread Trimmer
qfﬁ {;)] 1) F;'a 1%\ .......................................................... 26
Edge Trimmer
. ﬂ&ﬁ%{ ................................................................... 28
Automatic Reverse Feed
. 171‘- E g]:ll:‘ Ea 1%\ ...................................................... 30
Accessories
AT g BRE e e 32

Optional Parts



Specification

0. ff # B f%

001

a2



Ot tt*i Eg ‘ 1%?: M Specification 1

b £ 7 PART NAME
| REF.NO. ' * | S A
| CONSEW |
| |
ADJ 001B 2111229-111-A FE AT 2] Instruction booklet 1
n 002A 2110932-410-A £ & D Bobbin winder ass’y 1 |
» 003E 0201146-130-E Ty b rAREVE D Thread stand ass’y 1
005 0252058-113 Y =Ty va Connecting sleeve 1
006 0252058112 YT S Senser grip 1
SC 580 9531104-259 Ty () Screw (11/64) 1
ADJ 007 0252017-125 FAavsy S Nylon clip 1
| sC 517 9531102219 oo (W) Screw (11/64) 1
A e e L po—
" % KA % REVISION Lo INTERCHANGE. | B SERIAL NO. |
| |
S S S




Vo

=

1. % th B %

Machine Body Component Parts
B




1 . ZK fZF F;a ﬁz\\ Machine Body Component Parts
R”I‘}“i() & s 7 PART NAME gll\f"
AD 101A 2120201-234-A w7 Rubber plug 4

w 102A 2110201-254-A b A28 Rubber plug 7
» 103A 2111101-241-A R wfrs— Thread take up 1
SC 673 9541104-259 A A2 (V) Screw (11/64) 1
AD 104 2121602-301 W R GRD Supplementary tension unit 1
n 105 2110912-318 HENE Thread guide plate 1
n 106 2110212-311 A - Thread guide pin 1
n 107 2110602-319 +F v b Nut 1
» 108B 2110901-210-B T—un7 g (HD Top cover ass’y 1
|« 109A | 2110901-211-A T - 4uT7 4 Top cover 1
» 110A 2110901-305-A A AN = TE Oil gauge window 1
» 111A 2110901-215-A VN R Gasket for top cover 1
SC 644 9540907-247 Wb S Cly) Screw (9/64) 4
AD112 2121801-228 Ny d—H b= Cutter cam cover 1
» 113 2121801-229 By B=NbLn=syF 7 | Gasket for cutter cam cover 1
SC 644 9540907-247 AN T ) Screw (9/64) 4
AD 114A 2121801-230-A it (ML Face plate ass’y 1
v 115A 2121801-231-A iff e Face plate 1
n 116 2121801-272 By =YXl Cutter release lever 1
n 117 2121801-273 L/x—sN 3 Lever spring 1
| SC 209 9015500-021 5 3 v Pivot screw 1
AD 101A 2120201-234-A W T 2 Rubber plug 3
» 118A 2121801-232-A B Yy & 7 Gasket for face plate 1
SC 644 9540907-247 PR A G Screw (9/64) 3
AD 119A 2121602-315-A [ e S Thread guide 1
SC 623 9540901-101 HFENF Y () Screw (9/64) 1
AD 120C 2110602-313-C St o 4 Thread guide right 1
SC 623 9540901-101 WFpE Y () Screw (9/64) 1
AD 121C 2110213-120-C o0 M (ED Slide plate ass’y 1
n 122A 2110213-121-A o K Slide plate 1
» 123 | 1110301-522 THO B Slide plate spring 1
SC 771A 9013400-021-A wirx 2 (V) Screw (3/32) 2
AD 124 2121803-111 &t W () Needle plate (1/8) 1 *
SC 823 9013600-003 ddhg 2 (W) Screw (11/64) 2
AD 136C 2120203-131-C # R Sub needle plate 1 *
SC 818 9561104-261 | amhs 2 (Y Screw (11/64) 1
AD 139B 2120807-116-B PR E £id Hook support 1 *
- SW 123 9030100-123 ¥ & Washer 2
SC 615 9540806-106 ARy (V) Screw (1/8) 2
AD 142B 2110902-356-B Faws ey (K) Thread tension release pin (L) 1
» 143C 2110902-350-C %o F D Thread tension unit 1
v 144 2111112-356 Fan gy Thread tension release pin 1
n 145 2111102-354 RECY oA Thread take up spring 1
v 146 2110202-361 R FAA - T L Packing for thread tension 1
SW 002 9030100-002 VO & Washer 1
SC 380 9501508-276 T S O Screw (15/64) 1
AD 147 2210101-151 o (A)d Bed leg (A) 1
SC 926A 9026900-030-A AKAFEL S (M8P=125) Screw (M8 P =1.25) 1
SN 013 9420201-119 F v b Nut 1
AD 148A 2210101-152-A i) (B Bed leg (B) 1
o N % REVISION ‘L M INTERCHANGE. |t & SERIAL NO.
| A el e i LT e
i i |
! |
i
B




Machine Body Component Parts

x #+ B f#

1.




—_—

* ﬁ Ea ﬁ{\ Machine Body Component Parts |

—
. !

# PART NAME fi #]
_ Ay

AD 149A 2210101-153-A g (C)H Bed leg (C) 1
» 150 0252037-114 I-F7yva Plug for bed hole 1

r _
BT o

REF.NO, | ™ i

it
| # W N 4 REVISION | M INTERCHANGE. |t SERIAL NO.
: i i T
i | i
| a ;
‘ ! i
| |
o R 1 i B ,,




T 2. _tim . ﬁ-l-*i X t >B§% ¥Zﬁeir;at,ev|:fedle Bar,

219
SWw 006 A

208




2 _tiﬁ . £+*§ ) f E‘ ~/E§1¥ Top Shaft, Needle Bar,
. = s Take-up L.ever
O S ‘J

AL I e ¢ PART NAME Q{il
AD 201D 2110202-1135-D HEx 207 4 Plastic plug 1
n 202D 2110202-113-D THE X o (1 Necdle bar bushing upper 1
SC 369 9501501-256 h 4 7 v (B Screw (15/64) 1
AD 203 2121812-111 #F 1 Needle bar 1
n 204E 2110202-114E B A A (K Needle bar bushing lower 1

SC 381 9501509-276 kA a v () Screw (15/64) 1

AD 205A 2110602-116-A s Thread guide 1
" 206 2121802-116 iRl Needle bar thread guide 1
SC 731 —- 9540816-279 LA (Y Screw (1/8) 1
AD 207 2110402-194 g # 14 Needle #14 B 1
n 208 2110906-391 GHEETE I AR Retainer plate for oil wick 1
» 209B 2111112-021-B K v v 8D Thread take up lever ass’y 1
SC 306 9015600-006 A x ¥ (5 Screw (15/64) 1
AD 210B 2210102-215-B GHEZ S T HNT o e — Needle bar crank washer 1
« 211B | 2110202-122-B g o - Needle bar slide block 1
v 212 2111102-225 D) Oil cut for thread take up 1
n 213 2121612-130 Kev s g vy (M) Take up lever crank ass'y 1
v 214 2121612-131 Kevosvo Take up lever crank 1
SC 763 9013400-013 Revaavri4axv (V)| Screw (9/32) 1
n 716 9541604-256 Ay (Vo Screw (1/4) 1
n 387 9501604-256 sz v (U Screw (1/4) 1
AD215A 2110904-112-A Fdl A g Top shaft front bushing 1
v 216A 2110904-123-A b Oil adjusting valve 1
SO 021 9060100-021 o vy “0” ring 1
AD217 | 2110904-124 RIETE S 3 Oil adjusting valve spring 1
" 218A 2110904-125-A T ek Felt 1
SW 006A 9030100-006-A R Washer 1
AD 219 2110904-129 A A g 4 Oil adjusting rubber 1
v 220A 2121814-111-A i gih Top shaft 1
r 221 2110904-127 TITT Washer 1
n 222A 2110604-118-A b= 5 27 Top shaft plug 1
SC 304 9015600-004 A 2 2 (Vg Screw (5/16) 1
i AD 223A 2120504-158-A NG RYIA b Balance weight 1
i SC 973 9721610-776 KAFABE L P (M6 P=1.0) Screw (M6 P=1.0) 1
i AD 224C 2110904-113-C [-d # & i Top shaft center bushing 1
SC 306 9015600-006 w2 (5 Screw (15/64) 1
AD 225A 2110604-140-A bl o - (R Top shaft collar ass’y 1
SC 384 9501602-276 o7 2 (V) Screw (1/4) 2
AD 226 2110204-012 B €1 Gear ass’y 1
SC 385 9501603-256 I DAY Screw (1/4) 1
AD 227 2110204-101 F ooy — (#D Gear ass’y 1
SC 384 9501602-276 (A S U Screw (1/4) 7
AD 228C 2110904-114-C b 2 2% Top shaft rear bushing i
n 229A 2110904-154-A IR BN S Felt 1
- n 230 2110904-157 ] TewblA | Stopper for felt 1
« 231E 2110944-150-E | v 3 b (4D Hand wheel ass'y 1
» 232D 2110944-151-D NE Tl Hand wheetl 1
SC 536 9531507-276 Fohx v (B Screw (15/64) 2

Gl N A REVISTON INTERCHANGE, e SERIAL NO.
i i




%

3. BI-RANVA-BESEFE

Presser Bar, Tension
Release, Knee Lifter

STy




PR

|

Presser Bar,

Tension

3 MIAIAABLIEE

Release, Knee Lifter

dondiig o #oo A g PART NAME R
AD 301A 2110203-271-A I Pressure regulating screw 1
¢« 302B 2110203-272-B fifh: Pressure regulating bar 1
w303 2111103-274 9 AT 5 Nut i
Cooe 304 2110903-213 o oosh . Presser spring 1
» 305A 2110203-211-A BT M B Presser bar 1
v 306 2111103-230 Wi (M Presser bar guide bracket ass'y 1
w307 2111103-231 T B+ Presser bar guide bracket 1
» 308 2121802-316 SRE MY B Thread guide front 1
SC 666 9541102-259 Wb x Y (W) Screw (11/64) 1
| v 402 9550902-119 1 N (‘9/6-,1,) Screw (9/64) 1
AD 309A 2120403-215-A g2 20 Presser bar bushing 1
SC 369 9501501-256 kx5 Screw (15/64) 1
AD 310B 2120213-220-B il = i (Y Presser foot ass'y (1/8) 1
SC 663 9540926-241 ER S Screw (9/64) 1
AD321B |  2121603-351-B e by Presser bar lifter lever 1
SC 353 9501102-256 b« x o (W) Screw (11/64) 1
SO 110 | 9060200-010 A= Oil seal i
AD322 2121803-355 Wz k727 Presser bar lifter lever crank 1
n 323A 2111103-256-A I Knee lifter plate 1
n 324B 2111103-253-B WEky e ¥ Knee lifter rod 1
SC 260 9018500-030 o Y (V) Pivot screw (3/16) 1
SR 202 9080200-002 E&Nl A § Snap ring 1
AD 325A 2111103412-A PEN N lih Retainer 1
SW 420 9120300418 ¥ & Washer 1
SC 902 9580902-118 A b (V) Screw (9/64) 1
i AD 326A 2111103411-A e Tension release plate 1
n 327A 0252032-178-A oo Ay — T Tension release cable 1
» 328A 0252042-182-A re-7xy K Cable end 1
SN 040 9172500-104 A Nut 2
SC 380 9501508-276 s % (%) Screw (15/64) 1
SW 105 9030100-105 YO & Washer 3
SR 202 9080200-002 ER R A 4 Snap ring 2
AD 329 2111103414 AR A N T Tension release spring 1
» 330A 2111103-251-A SlETY v Knee lifter plate shaft 1
' SC 350 4 9501101-256 1 S 7 Screw (11/64) 1
AD 331 2111101-254 IR R I TINEE Rubber plug 1
n 332 2111103-252 N o I Knee lifter link 1
SC 260 9018500-030 o v (Ve Pivot screw (3/16) 1
SR 202 9080200-002 E Bl 4 Snap ring 2
AD 333 2111103-258 W LA e b Knee lifter connecting push rod 1
SC 237A 9015500-081-A mox v Pivot screw (3/16) 1
AD 334 2111103-269 AR Packing 1
n 335 2111103-255 [ o B Knee lifter link shaft 1

| s N 7w REVISION INTERCHANGE. o SERIAL NO




c
9 &
) w
C =
o _]
T
©
o 2
S ¥
(14]
e o
o 3
v o«
v 9
QO =
o
0o

3. H#I-R1IA-BEXER

924

SN —

SC9
b e Y

12



Presser Bar, Tension

LA L

i REVISION

+

|
|

3 . J@ L '/#{‘-j-”/ X %—tﬁ-gg{'% Release, Knee L.ifter
LS I oo A ¢, PART NAME g*li“
AD 336 2121801-300 FA sty (HD Oil pan ass’y |

v 337 2121801-311 A A ey i Oil pan 1
v 338C 2110601-312C FA NSy ) | Oil pan gasket 1
SO 011 9060100-011 0y v “Q" ring 1
SC 732 9016400-023 AN F Y (M8P=1.25) Drain screw (M8 P=1.25) 1
AD 339E 2110203-340-E MR IEE (KD Knee lifter bracket ass’y 1
» 340C 2110203-341C W% 54 Knee lifter bracket 1
SC 914 9592002-159 s b () Screw (5/16) 2
AD 341 2111103-344 I B dlmek Knee lifter controller 1
SC 924A 9024000-002-A gL b (%) Screw (15/64) 1
a 367 9501208-256 LA on ¥ () Screw (3/16) 2
SN 041 9410125-107 EA Nut 2
AD 342 2111103-363 LR Knee lifter shaft 1
n 343 2111103-364 o Al R Knee lifter shaft spring 1
SR 216 9080200-016 E &Il # 8 Snap ring 1
AD 344C 2110213-303-C B W D Knee lifter pad ass’y 1
v 345D 2110203-342-D % % & Knee lifter arm 1
v 346 2111103-366 o B4 Knee lifter plunger 1
» 347 2120801-333 HA Foedq 7 Guide pipe 1
R INTERCHANGE. | 1 & SERIAL NO.




4.

8- T EhRE £

Vertical Shaft, Lower Shaft

413

/

SW 420——&)

Sw3is
SC 522—

@\

IR

)
(@)

SC 306

]

402

401




Vertical Shaft,

Lower Shaft

4. IrEh- TEABIE

——— b

J
agis O # PART NAME o
AD 401 2110904-241 i il Vertical shaft 1
v 402A 2110204-242-A Vi 2o (U Vertical shaft bushing upper 1
» 403A 2110204-243-A < 2o (F) Vertical shaft bushing lower 1
SC 306 9015600-006 kv (%) Screw (15/64) 2
AD 404 2111104-211 F h Lower shaft 1
» 405 2121606-366 Tz o b Oil felt 1
» 406C 2110204-216-C T 7 = bl d Y () Screw (3/16) 1
w 407 0252032-154 ] Lower shaft bushing front 1
» 408 2240105-293 2TV T Spring pin 1
_SC 305A 9015600-005-A ik x i v (5 Screw (15/64) 1
AD40%A + 2110616-214-A H = K hhFE S Oil adjusting screw 1
w 410A 2110606-233-A i g SYFIL A Oil adjusting spring 1
v 411 2111104-213 T 4 2 ovth Lower shaft bushing center 1
» 412A 0252042-382-A g4I VTH T — Timing collar 1
SC 394 9625606-776 FEAYFIEA5Y (M6P=1.0)] Screw (M6 P=1.0) 2
AD 413B 2110214-214-B Tl 2otk Lower shaft bushing rear .y i3/
SC 009 9013200-009 FNE Y Screw 1
AD414A 2111004-310-A KH o= (HD Rotary hook ass'y 1
n 415A 2110114-321-A ALKEY AL bobbin 1
n 416 2111104-311 RE VA — R4 Bobbin case bottom spring 1
n 417A 2110604-301-A Ty —x (HD Bobbin case ass’y 1
» 419B 2110904-315-B A ik A Hook retainer 1
SW 420 9120300418 VO & Washer 1
n 318 9130500-318 A Spring washer 1
| SC §22 | 9531104-267 CEhA Y ) Screw (11/64) 1
oW VARETE INTHERCHANGE. # & SERIAL NO.




1

Feed Rock Shaft,
Lifting Shaft

Feed

5. K ETFxEVERF

16




r 5 7](3{-’: _I:_F‘* U Baﬁz‘ Feed Rock Shaft, Feed
. pES A Lifting Shaft
ki : # PART NAME s
AD 501A 2110305-160-A vavyay ¥ (D Crank rod ass’y 1
n 502) 2110305-110-J XYoo (D Feed cam ass’y 1
« 503D 2110305-111-D 2SR PN Feed cam 1
SC 305A 9015600-005-A k2 ox v (%) Screw (15/64) 2
AD 504C 2110305-112-C Hooa B Feed fork sleeve 1
» 505 2121805-140 = () Feed fork connecting rod ass'y 1
» S06E 2110305-142-E =R 0y FHEE Feed fork connecting rod bridge | 1
SC 673 9541104-259 AFp a2 (V) Screw (11/64) 2
AD 507 0252013-320 RO HEmd (RD Feed regulator stud ass’y 1
SC 306 9015600-006 A 3 v (B Screw (15/64) 1
SO 007 9060100-007 oY ¥ U “O” ring 1
w019 9060100-019 oY v (K “O” ring 1
AD 508 2110105-325 i e Soft plug 1
SC 522 9531104-267 Fohx v (W) Screw (11/64) 1
AD 509 0252013-150 & o mo Feed regulator lever ass’y - 1
n 510 2111105-341 ikl < A AR A Spring retainer plate 1
SC 108 9013800-008 A v ARV (V) Screw (3/16) 1
AD 511 0252023-136 WL N Spring for feed regulator lever 1
n 512A 2111105-335-A R LN — Feed regulator lever shaft 1
SO 007 9060100-007 0y “0” ring 1
AD 513D 2110905-304-D WL — (HD Feed regulator lever ass'y 1
n 514C 2110905-334-C WigE LT — Feed regulator lever 1
SC 704 9541220-107 AT (V) Screw (3/16) 1
SW 302 9030400-001 P & Washer 1
SC 694 9541208-107 fEhFY (V) Screw (3/16) 1
ADS515B 0252013-134-B PN R by ¥ Lever stopper 1
SC 517 9531102-219 Fohoao v (Ve Screw (11/64) 2
AD 516B 2116315-350-B #EY LA (HD Feed regulator dial ass’y 1
n 5178 2110905-356-B BNEA¥NART ) 2= Feed regulator dial shaft 1
SO 018 9060100-018 oY v “0” ring 1
SC 685 9541203-247 AFN T () Screw (3/16) 1
AD 518A 2110105-354-A EYZA Pt Dial spring 1
n 519C 2110305-353-C eI B T Dial pin 1
_ 4 AN F REVISION w IR T }E\"IiﬁR(ﬁlHAN(‘;[f.7;7"7%12’77&\‘jIEIiI?A’I:W&*
| |
L \ ]




Feed Rock Shaft, Feed
5. KFE- FFEUBR Lifting Shaft -

AN
. g—SC380
538 >

\
) e
: >
L scii2 -
& ,/\
\\ -

\,
. sc903

\ -~
\ -~
8—sc3so 7
>

e

18




19

5 7.[(:'2' _t_Fié_é. U Baﬁzt Eged Rock Shaft, Feed
| . - ifting Shaft
| b ﬁv(’){ P8 4, PART NAME 1’;‘{?
AD 520 2110205-232 KA 2ok Feed shaft bushing rear 2
SC 380 9501508-276 hx 2 v (%) Screw (15/64) 2
AD 521B 2110205-205-B 25 vy oy Vi (RD Feed lifting bell crank ass’y 1
" 522B 2110205-255-B 7500y FEIK Feed lifting bell crank 1
| SC 903 9581201-456 Afaant (Ye) Screw (3/16) i
AD523A 2110205-282-A oy N Hinge pin 1
SC 519 9531102-256 Eohx v (W) Screw (11/64) 1
AD 524] 2110205-251-] LRy b Feed lifting shaft 1
» 525 2110205-233 VA A A VR by Oil rejecter 2
n 526D 2110305-260-D LFEY B GR) Feed lifting bell arm ass’y 1
w 527C 2110305-261-C EFEY B Feed lifting bell arm 1
SC 903 9581201-456 AEEL b () Screw (3/16) 1
AD 528B 2110205-204-B EUHTw B Sliding block ass’y 1
SC 695 9541209-259 A2 (V) Screw (3/16) 1
AD 529 2110205-231 P A 2 RS Feed shaft bushing front 2
SC 380 9501508-276 A & v (%) Screw (15/64) 2
AD 530B 2110215-280-B KFEEY B (kD Feed rock arm ass’y 1
» 531B 2110215-281-B AEX Y M Feed rock arm 1
SC 903 9581201-456 AEFELE (V) Serew (3/16) 1
AD 523A 2110205-282-A oy F¥TH Hinge pin 1
SC 519 9531102-256 Fohi v (W) Screw (11/64) 1
AD 532 2110905-271 KR Feed rock shaft 1
» 533D 2110905-210-D XY HE G Feed bar bell crank ass’y 1
v 534 2110905-211 EYH B Feed bar bell crank 1
SC 112 9013800-013 A v EE Y (M) Screw (3/16) 2
v 532 9531502-119 FEAx v (B Screw (15/64) 1
AD 535F 2110305-221-F x v A Feed bar 1
» 536D 2110205-225-D %Y H Feed bar shaft 1
SW 036 9030100-036 RY GEER Washer 1
AD 537 2110606-345 EIHEI4 vy X Retainer plate for oil wick 1
SC 615 9540806-106 HFpE Y () Screw (1/8) 2
AD 538 2121807-168 Y gy Cover for feed shaft 1
» 539A 2120205-223-A %Y & Feed dog 1
SC 503 9530801-279 ¥ohox v () Screw (1/8) 2
o A % N % REVISION | ik INTERCHANGE. | % & SERIAL NO.
i <
| |
L i




6. ¥5 #H B %

Oil Lubrication

90




[ A T . —
6. ,%E }EH Fﬁ ﬁ“: Oil Lubrication
Rk NG, | # g PART Nawe
AD 601C 2111106-110-C AANRTRT 0~ (KD Oil pump body ass’y 1
SC 682 9541201-256 xR (V) Screw (3/16) 3
AD 602A 2110606-150-A A5 —HEF D Oil pump collar ass’y 1
" 603A 2110606-152-A AR5 —EF R Connecting spring 1
" 604C 2110206-116-C FA NI T TRy b Magnet 1
" 605 2111106-140 LA AR T HD Upper oil feed pipe ass’y 1 [ ]
» 606B 2110906-149-B = — et 7D QOil returning tube ass’y 1
» 607B 0251011-154-B B2 ¥ T A NG Oil tube clip 1
n 608A 2111116-144-A Jr =il a 7 Lower oil feed pipe 1
" 609 2111106423 Mg Tk A & Oil tube retainer 1
SC 006 9013200-006 HENF Y (V) Screw (9/64) 1
AD 610C 2110906-311-C RevZr#flody s Thread take up crank stud wick | 1
" 611 2120506-321 EYETA Yy Feed shaft wick 1
" 612 2110206-346-A w4y 2 HEAE Oil wick clamp 2
B A A % REVISION liflt INTERCHANGE. | f% & SERIAL NO.
| |
| |
j f
I l




7. ‘/ﬁﬁ% t}J U Faa 1,% Thread Trimmer

719

scol—@ @ @/?
@
&

718

A T
35 @ W s

S 726
SW 420
722 /./
\J . Ia
SC 112 SC 112 1 »,,'2 SC 085
2.
\/é .ﬂ”"r,
SC112 ) “

22



7. %R UEGE

Thread Trimmer

——

Al i % PART NAME et
AD 701A 0252052-142-A FA4 T HRE - Knife holder 1
v TO2A * 0252052-141-A F A4 7 Stationary knife 1
SC 402 9550902-119 mha v ¥y Screw (9/64) 1
SN 018 9440081-106 + v b Nut 1
SC 611 9540802-102 AN E Y () Screw (1/8) 1
AD 703B 0252042-164-B PN Thread retainning plate 1
SW 318 9130500-318 NGB 4 Spring washer 1
SC 704 ; 9541220-107 FIRAIN S GV Screw (3/16) 1
AD 7045,"; 0252052-145-A ¥y F oy — Moving blade . 1
» 705C 0252042-146-C FYyF e hNE Arm for moving blade 1
SC 513 9530910-119 EAhx Y V) Screw (9/64) 1
» 804 9560902-241 f 2 (V) Screw (9/64) 1
SW 175 9030100-175 YN R Washer 1
AD 706 0252042-155 FEOE & (B Washer rear 1
v 707 0252012-171 RNE =T oy o — Washer 1
» 708 0252012-156 CHRUL # 8 Snap ring C 1
» 709 0252052-116 HEEEY Connecting link 1
SC 239 9015500-084 g ox v (Y Pivot screw (3/16) 1
SN 024 9440112-119 + oy b Nut 1
AD 710 0252052-341 BY Lo — Thread trimmer lever 1
SC 531 9531501-256 Ep oz v (54 Screw (15/64) 1
n 239 9015500-084 g 32 v ) Pivot screw (3/16) 1
ADT711A 0252012-344-A ESADE g Thread trimmer shaft bushing 1
n 712 0252052-128 EX SRR Thread trimmer spring 1
w 713 0252052-381 A AL A — Spacer 1
n 714C 0252052-321-C R B Stopper arm 1
n 715 0252032-143 KARY FEL P (M6P=1.0) | Screw (M6 P=1.0) 1
» 716B 0252042-323-B 25y FATY T Cluth spring 1
v 717 0252052-362 £ F+—-B Thread trimmer gear B 1
» T18A 0252052-322-A Ty Y aT — L Push arm 1
SC 018 9060100-018 oY vy “Q” ring 1
AD 719 0252012-343 ERYN Thread trimmer shaft 1
o 720 0252052-351 A byt Stopper 1
n 721 0252052-332 Py g v FoN— Cushion rubber 1
SW 072 9030100-072 LTy Y- Washer 1
SC 112 9013800-013 A v ¥E Y (V) Screw (3/16) 1
AD 722 0252047-125 wA oy 7T Oil retainer 1
SC 112 9013800-013 st Epa Y () Screw (3/16) 1
AD 723 0252042-119 fifi 8 o % Spring 1
n 724 0252022-124 [ A Pin 1
w725 0252042-125 WA 7y v a Bushing 1
SC 112 9013800-013 AR TS Screw (3/16) 2
AD 726 0252052-181 =T E — Cable holder 1
SC 112 9013800-013 REPAYN G Screw (3/16) 2
AD 727 0252037-125 r— 7T Cable retainer 1
n 728 0252057-125 -7z Cable retainer 1
SC 085 9820406-467 + b Y (MAP=0.7) Screw (M4 P=0.7) 2
AD729A 0252047-131-A KWWY sAF Trimmer solenoid 1
» T30 0252017-134 R e Cushion rubber 1
SW 420 9120300-418 EoE & Washer 2
: %W % REVISION s

R IE IN'I‘ERCHAN(,;E.T} % & SERIAL NO.
|




R



7. % YUK

Thread Trimmer

Rbgrgio s # PART NAME 2’?%3‘
AD 731A 0252017-145-A 730k (4P) Plug cap (4P) 1
w732 0252017-148 5y Plug pin 2
v 733 0252017-144 7 5 7 (4P) Plug (4P) 1
n 734B 0252042-361-B EULE SR Thread trimmer gear A 1
SC 3% 9625606-776 AFIK Y% IE A7 F (M6 P-1.0] Screw (M6 P =1.0) 2
AD 735 2210204-245 frigie A 5 5 — Collar 1
SC 353 9501102-256 kA w v () Screw (11/64) 2
AD 727 0252037-125 -7 Cable retainer 1
SC 517 9531102-219 Fohx v (W) Screw (11/64) 1
AD 736 0252017-126 =Tz A Tie band 3

A%

REVISION

tisl: INTERCHANGE.

# & SERIAL NO.

T
|
1
i




7. ﬁ:j- 't)] U Fﬂ 1,% Edge Trimmer

758

sc 104@

swHill—(=)

773 @

4

——
N
AN
\
N\

L

(%]
O
©
S
&

767

765

SC381

\

26




Edge Trimmer

7. %9 Y B &

T

maE r i ¢ PART NAME e
AD 751 2120507-101 B & —EB s A (HD Cutter drive cam ass’y 1
n 752 2120507-136 hw & —EE A L Cutter drive cam 1
SC 379 9501507-256 2w v (%) Screw (15/64) 1
» 380 9501508-276 [ A ) Screw (15/64) 1
AD 753B 2120507-134-B 1y & —BREHa .y F Cutter crank rod v 1
n T54A 2120507-148-A 1y & —E#Hay Nl Cutter crank rod pin 1
SC 696 9541210-259 A (V) Screw (3/16) 1
AD 755C 2120507-130-C BEho oy MR (D Cutter drive arm 1
SC 3541 9531208-259 RN SO Screw (3/16) 1
AD 7568 2120507-150-B g H 7 — (WD) Drive shaft collar ass’y 1
v T5TA 2120507-156-A EghéhH 7 — Drive shaft collar 1
SC 380 9501508-276 ik row v (8 Screw (15/64) 1
AD 758 2121807-125 EX B B @ Cutter drive shaft 1
v 759 2121605-231 EY A& IVE] Feed shaft bushing front 1
v 760 2121605-232 XV 2k Feed shaft bushing rear 1
SC 381 9501509-276 k2 x v (% Screw (15/64) 2
AD 761 2121807-120 & B (D) Cutter drive bell arm ass’y 1
n 762 2121807-121 X &) R Cutter drive bell arm 1
SC 905 9581203-247 I EIA D) Screw (3/16) 1
AD 763A 2121807-122-A B & v Pin for cutter drive bell arm 1
SC 541 9531208-259 ¥ohox v (M) Screw (3/16) 1
AD 764 2121807-157 Hw s -8 (F) Cutter bar lower bushing 1
n 765 2120507-158 By & s g (B Cutter bar upper bushing 1
SC 381 9501509-276 Ex & v (%) Screw (15/64) 2
AD 766 2121807-190 How & B (KD Cutter bar ass’y 1
n 767 2121807-127 By & =Ry L Cutter bar spring 1
n 768B 2121807-230-B By & —EiEFE (M) Cutter guide bracket ass’y 1
» 769B 2121807-231-B H v & —dhtaF Cutter guide bracket 1
SC 905 9581203-247 ARt (Y Screw (3/16) 1
AD 770A 2111103-412-A Saov A I - Retainer 1
SC 902 9580902-118 R Screw (9/64) 1
AD 771 2121807-234 By &=Y ) =ZX27Y 7 Cutter release spring 1
nw TT2A 2121807-154-A Ay A=Yy =x) s Cutter releaser 1
SO 009 9060100-009 o7 “Q” ring 1
AD 773A 2120507-115-A fE B & Cutter hand lever 1
SW 511 9030300-011 K E & Wave washer 1
SC 104 9013800-004 A AR Y (V) Screw (15/64) 1
AD 774 2121807-111 hoy 4 - X5 Knife holder 1
SW 510 . 9030300-010 W EE Wave washer 1
SC 120 .4 9013800-016 NA v ENR Y (3/16) Screw (3/16) 1
AD 775 2121807-113 oy B = Top knife 1
n 776 2120207-114 By 8- Eg Washer for top knife 1
SC 609~ 9540801-261 AFp a2 (V) Screw (1/8) 2

Il INTERCHANGE.

t#% & SERIAL NO.




Automatic Reverse Feed

SC517
727

SC57—@
727

817

SC517

ey

727

8

819
731

732




8 & ¥

g7 A

Automatic Reverse Feed

l

29

gL ‘(ﬁ' i 2 PART NAME ohe
AD 801 0252013-135 HkE = = Feed regulator fork 1
SC 010 9013200-010 F~ik v (B4) Screw (15/64) 1
AD 802B 0252013-131-B YA FN— 2 Solenoid base 1
» 803 0242023-132 A - Spring retainer 1
»~ 804 0242013-133 WA 7 Reverse spring 1
SW 216 9120500-419 ¥ & Washer 2
n 323 9130500-308 S FE Spring washer .3
SN 040 9172500-104 + oy b Nut 1
AD 805 0252035-233 v A RS- Solenoid cover 1
SC 085 9820406-467 FxphaxY (M4P=0.7) Screw (M4 P=0.7) 3
AD 806A 0252027-133-A WkgA s Vv /4 F Back tacking solenoid 1
» 807A 0252013-105-A WELEREhR (1D Drive arm ass’y 1
SW 009A 9030100-009-A S Washer 3
v 322 9130300-108 N F B g Spring washer 3
SC 086 9820408-467 FhR Y (M4P=0.7) Screw (M4 P=10.7) 3
AD 808 0252013-132 YR Spacer 1
SC 093 9820525-467 F~/fER Y (M5P=0.8) Screw (MS P=10.8) 1
SW 323 9130500-308 NOEEE & Spring washer 1
SN 040 9172500-104 F vk Nut 1
AD 809 0252013-137 N FRA = fp o= Cover 1
SC 685 9541203-247 AN E T (V) Screw (3/16) 3
AD 810 0252035-225 RAA oy FRAE — Microswitch case 1
» 811 0252015-131 Z by = Stopper 1
SC 390 9625404-776 KPR vE kA %Y (MAP=0.7) Screw (M4 P=10.7) 1
AD 812A 0252015-101-A KL (M) Finger bar for back tack ass’y 1
SC 723 9240316-119 #h AR P (M3P=0.5) Screw (M3 P=0.5) 2
AD 813B 0252017-113-B B R Insulator 2
n 814 0252027-115 g F 2 —7 Tube 1
» 815 0252047-123 v A4 7024y F Microswitch 1
» 816A 0252017-147-A fi o S Cap 2
« 817 0252027-152 Ay FHN— Cover plate 1
Sw 321 9130200-108 N OFOFE & Spring washer 2
SN 042 9172200-119 Fooy b Nut 2
SC 517 9531102-219 SEohow v (W) Screw (11/64) 6
AD 818 0252047-111 a - F Wire 1
w727 0252037-125 -7z Cable retainer 4
» T31A 0252017-145-A T30 Fk w7 (4F) Plug cap (4P) 1
n 732 0252017-148 Iy Plug pin 4
n 819 0252027-144 757 (4P) Plug (4P) 1
T T i
| 4o N F REVISION I INTERCHANGE. | & SERIAL NO.




O. T E & B &

30



9. I+ E & B & Accessories
AT 33 P v PART NAME fi4 %
REF.NO. QTY
AD 901J 0201731-110-J B &R G Accessory box ass’y 1
v 702A 0252052-141-A F o4 7 Stationary knife 1
v T04A 0252052-145-A FywF - Moving blade 1
v 902 0201553-142 AfaEReF (2mm) Wrench (2mm) 1
v 904B 2111101-324-B BEE LT 5 A Corner rubber A 2
» 905A 2111101-325-A E ST Corner rubber 2
v 125 2121813111 & D) Needle plate (3/16) 1
» 311A 2120223-220-A bt = ) (V) Presser foot ass’y (3/16) 1
n 906A 0201385-173-A ey v Hinge 2
» 907B 0201385-174-B vy Y Hinge rubber 2
- i 908 0201331-135 b 1 ) Waste chute ass’y 1
» 909 0201052-103 W GiD oil 1
» 910C 0201013-111-C R AR 7N Driver LL 1
v 911 2110911-410 Nk A= () Belt cover ass'y 1
SC 669 9541104-107 AFRA T (W) Screw (11/64) 4
v 676 9541109-107 HFRE T (V) Screw (11/64) 1
AD 912 0201076-111 BHE A7 N — Machine head corer 1
g EA L REVISION | Uit INTERCHANGE. | % & SERIAL NO.
| |
L N :




O «
1'7 3 ~/"EJI':I; Optional Parts
BER %Né) i o %, PART NAME g@r?
AD 126 2121823111 &t B2 Needie plate (2) 1
0 127 2121833-111 gt #w Chy) Needle plate (2/32) 1
s 128 2121843-111 gt B () Needle plate (5/32) 1
w129 2121853-111 &t w A Needle plate (1/4) 1
v 130 2121863-111 # w ) Needle plate (3/8) 1
» 137A 2120213-132-A & W Sub needle plate 1
« 140B 2120817-116-B 71 (REEAN Hook support 1
v 312A 2120243-220-A #n T () (2) Presser foot ass'y (2) 1
« 313B 2120203-220-B it = () Chy) Presser foot ass’y (3/32) 1
» 314B 2120213-220-B i = 3 C/p) Presser foot ass'y (5/32) 1
« 315A 2120233-220-A i = ) (V) Presser foot ass’y (1/4) 1
v 540 2110405-223 % U M Feed dog 1
% W N % REVISION | H & SERIAL NO.

iglE INTERCHANGE.




Automatic Presser Foot Lifter



CONTENTS

1 . Automat|C Presser Foot L'f‘ter ...........................

(Electro Magnetic Type)

2_ Automatic Presser Foot Lifter - --rreereeeveeeinnenn.
(Pneumatic Air Type)






1 .Automatic Presser Foot Lifter (Electro Magnetic Type)

e 5 Z D sC.063
A e
/g AT

/ ! _

34




1. Automatic Presser Foot Lifter (Electro Magnetic Type)
y o N ) ” !
5}3%.%8. PARTS NO. @ PARTS NAME {g}Tff ﬁ:mmﬁ(
AX 10§ 0252014-122 n7 = Collar 1
SC 394 9625606-776 ARy FIEAFS(MEP =1.0) | Screw (M6 P=1.0) 1
AX 198 0252024-131 o ki Presser bar lifter arm 1
# 107 0252014-137 N Knee lifter stopper 2
SN 043 9172600-119 + o b Nut 2
SC 469 9322932-319 75 Ak 4 Y Wood screw 4
AX 197 0252024-140 Wby L s 48 #D) Presser lifting solenoid ass’y 1
» 112A 0252014-141-A L/ 4 FEUHR (A) Solenoid installing 1
bracket (A)
113A 0252014-151-A VL /A FEUHK (B) Solenoid installing 1
bracket (B)
SC 090 9820512-467 FANF T (M5 P=0.8) Screw (MS P=0.8) 6
AX 115A 0252024-136-A A=A — Spacer 3
» 196 0252047-110 a— F (#f) Wire ass’y 1
« 195 0252097-111 FrTIA4X TN Cabtyre cable 1
AX 192 0252037-144 757 4P Plug 4P 1
AD731A 0252017-145-A TIT X% T 4P Plug cap 4P 1
AX 193 0252027-148 T Plug pin 2
AX 119 0252037-133 WIEsy L 4K Presser lifting solenoid 1
SW 202 9110200-107 o g Washer 1
SW 321 9130200-108 FANE N Spring washer i
SC 083 9820314-467 FAUP ALY (M3 P=0.5) Screw (M3 P=40.5) 1
AX 123 0252017-121 WO Terminal base 1
AD 727 0252037-125 -7 Cable retainer 1
SC 063 9225508-418 FANEY (M4 P=0.7) Screw (M4 P=0.7) 1
SC 951 9711608-119 NAEEL R () Screw (1/4) 4
AX 126D 0252014-104-D Ty F () Rod ass’y 1
SC 978 9711620-119 SAELN (M6P=1.0) Screw (M6 P=1.0) 1
AX 194 0252024-132 BB Drive arm 1
« 129 0252014-142 LA R A= Solenoid cover 1
Sw 327 9140300-318 S AHE % Spring washer 3
SW 203 9110300-419 FOE & Washer 3
SC 063 9225508-418 FNNEL (M4AP=0.7) Screw (M4 P=0.7) 3
NO. % E W % REVISION it INTERCHANGE. % & SERIAL NO.

39




(Pneumatic Air Type)

}
|

I Foot Lifter

2. Automaticl Presser,

R
{

i
7
it

1

I

224

207

e

36

5
€



2. Automatic Presser Foot Lifter (Pneumatic Air Type)

. 5 o , HEI 5" ;
r?rfg. NO. PARTS NO. * @ PARTS NAME g&i ﬁM ARi
AX 201A 0252016-130-A Iy—=32Y 55— (H) Air cylinder ass'y 1
* 202 0252016-131 PRSY Air cylinder 1|
n 203 0211021-168 K-V ag4vh Ball joint 1
SW 325 9130600-108 SR Spring washer 1
SN 043 9172600-119 + v b Nut 2
AX 205 0252026-144 INE () Elbow (1/8) 1
206 0252016-151 T —Ff 17 Air tube 1
" 207 0252016-160 VLA RALT D) Solenoid valve ass’y 1
» 208 0252016-161 JLJ A RSLT Solenoid valve 1
v 209 0252017-167 ERF -7 Tube 1
AX 193 0252027-148 TIIE Plug pin 2
AD 731A 0252017-145-A TS5 %y 74P Plug cap (4P) i
AX192 0252037-144 T374P Plug (4P) 1
AX 210 0254016-146 IR (X4) Elbow (1/4) 2
» 211A 0252014-111-A 75y b Bracket 1
SC 280 9018500-032 15 Pivot screw 2
SC 089 9820508-467 FNAERY (M5 P=0.8) Screw (MS P=0.8) 2
AD 727 0252037-125 r— T Cable retainer 1
SC 085 9820406-467 Fop gy (M4 P=0.7) Screw (M4 P=0.7) 1
AX 214A 0252026-151-A Ly—Fz-7 Air tube 1
SC 328 9025900-032 ANAERLE Screw 2
SO 001 9060100-001 oY 7 Rubber packing 2
SW 325 9130600-108 A Spring washer 2
SN 043 9172600-119 + v b Nut 2
AX 217 0252016-102 TANT—L¥al—-5— (#) | Filter regulator ass’y 1
v 218 0252016-117 TARY—LX21lL—8F— Filter regulator 1 ]
n 219 0252016-118 L¥alb—%—734%y b Regulator Bracket 1
n 220 0252026-145 R A=y TN (4) Horse nipple (1/4) 1
n 221 0252016-153 IF7 85— (X) Connecter (1/4) 1
SW 318 9130500-318 N A% Spring washer 2
SC 089 9820508-467 FANFY (M5 P=0.8) Screw (M5 P=10.8) 2
SC 435 9312820-119 TIAKREY Wood screw 2
AX 105 0252014-122 B - Collar 1
SC 394 9625606-776 AAR YA F V(M6 P=1.0)} Screw (M6 P=1.0) 1
AX 198 0252024-131 iy ] Presser bar lifter arm 1
» 107 0252014-137 B EA A by st— Knee lifter stopper 2
SN 043 9172600-119 + v b Nut 2
AX 224 0252014-125 LR g T VA S Knee lifter shaft spring 1
NO. Z T W & REVISION Gt INTERCHANGE.| % & SERIAL NO.




